wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 19
Level (dBuvim)
a7

File: D:\Projectiz0070 115 17 102081528V 1SC WL ANV 1g TX_CHIIIS.EI'L'HI

(20)
ate: 2006-12-07

FCC CLASS-B

-6iB

FCC CLASS-B (AVG)

-641B

49 4 = R
M W
0 18000 18600, 19200. 19800. 20400. 21000
Trace: {Discrete} Frequency {MHz)
Site v DECHDE-HY
Condi Lion SHF-ERF HORN YERTICAT
BT Phd with GPRS/EDGE-RLAN | 1g+ET
Power 1 20¥ac/hilz
Hodel FR TI02(D
Memg Ilg Tx_Chib; 24 37HHz
Flane E2
Tata Rate 6 i
Over Limit FReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos ERemark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
l @ 18432, 00 49,688 -24,31 T4.00 4560 Z1.18 [8.87 35,97 282 -—- Peak
Data: 20  File: D:\Projecti20070Q 1150 1710208928V 15SCWWLANY 1g Tx_ChO6.EMI (20)
o7 Level (dBuV/m) Date;: 2006-12-07
FCC CLASS-B
-6iB
FCU CLASS-B {AVG)
2 MWWW =
0 21000 21800, 22600, 23400, 24200, 25000
Trace: (Discrete) Erequency (iiz)
Site . DACHDE-WY
Condi Lion CHR-EWF HORM YERTTCAL
BT P with CPRE/EDCESRLAM | 1g+BT
Power | 20Yac/ iz
Hodel FR TI02ID
Memg Ilg Tz _Chib; 24 37dHz
Flane EZ
Data Rate i 5 @
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
|l @ 24976, 00 48,54 -2b.46 T4.00 48,67 Z1.7% [8.58 38.51 222 -—— Peak
Remark: There is no more obvious spurious emission except thelistings above.
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FCC/IC TEST REPORT Report No.: FR710210-01

* Test Mode : Mode 6
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Projecti200701150 M7 10208528V 1SCWWLANVI 1g Tx_Ch11.EMI (18)
80 Lewvel (dBuVim) Date: 2006-12-07
FCC CLASS B
I z
40 : -GilB
[ N
3
2
o 30 84. 138. 192. 246. 300
Trace: (Discrete) Freguanicy (Wite)
Hite : IBCHGHY
Condition . LF-ANTE51121) HORIZONTAL
EIT . PD& with GPRE/EDGEHWLAN 11g+BT
Fourax 2 1AWV ae A0 =
Mdadel : FR 710210
Merna : 1lg Te_Chl1;2462MHz
Flane o] i
Thata Fate B
Ower Limit Readintenna Cahle Preanp int Tahble
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBuV/m dB dBu¥/m  dBuV  dBE/n dB dB ci deg
| @ 0.0 20.48 -19.52 40.00 31.44 19.66 0.84 31.46 --- --- Peak
2 T2.9 1822 -Z1.78 40.00 41.00 7.06 137 Fl.lh --- --- Peak
3 143.0 22.33 -Z1.17 43.50 41.21 10.37 1.81 31.06 --- --- Peak
Data: 2 File: D:\Projecti2007 01V M7 10208'S28VISCRAL ANVI1g Tx_Ch11.EMI (13)
80 Lewvel (dBuvim) Date: 2006-12-07
FCCCLASS B
-ilB
‘10 r‘u'| 1 3
1
9 300 440, 580, T20, 260, 1000
Trace: (Discrete) Frequency (Miz)
Site . MCHG-HY
Cendition . LF-ANTE5 1121 HORIZONTAL
EUT : FD& with GFRS/FDGEHWLAN 11z4ET
Fourex : 1AW aeAH=
Model . FE 710210
Mo 11z T Chll 24620 H=
Flane : E2
Dita Rate 6
Ower Limit Readintenna Cahle Preamp tnt Tahble
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBuV./m dB dBuVim  dBuV  dB/n 4B dB i deg
| @ 421.8 3217 -13.83 46.00 43.64 16.13 3.24 30.384 --- --- Peak
[ 232.4 44,26 -1.94 46.00 5H3.60 17.Y6  3.63 30.73 194 157 QP |
3@ J51.3 37.82 -8.1%8 46.00 46.86 17.96 3.93 30.73 --- --- Peak
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 3 File: D:\Project20070 115 M \7 10208528V 1SCWLANVI 1g Tx_Ch11.EMI (18)
iiF Lewvel (dBuVm) Date: 2006-12-07

3

FCC CLASS-B

| _GiB

59 = J FCC CLASS-B!Ayc;r

' 1000 1400, 1800. 2200, 2600. 3000

1
2@
3@
4@
3@
6@
e

R

Jite
Condi tign
ENT

Trace: (Discrete) Freuency imiin

: 3CHIE-HY

; HF-ANT-OEM10 HORIZONTAL

: FDA& with GFRS/EDIESWLAN 11z4ET
;1 2A0WacA0H=

: FE. 10210

¢ 11z T Chll24620H=

B2

Ower Limit Readintenna Cahle Preamp int Tahble
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark

WHz dBuV/n dB dBuV/m  dBEuV  dB/n 4B dB ci deg

2374.0 50.05 -23.95 T4.00 51.51 30.25 3.73 33.44 100 0 Peak
2374.0 39.33 -14.67 54.00 40.79 30.25 3.73 35.44 129 83 hverage
2462.0 103.1% 104.55 30.29 3.84 35.49 100 0 Peak
2462.0 94.70 96.07 30.29 3.84 35.40 129 83 hverage
24240 65.3%2 -83.62 T4.00 66.74 30.29 3.8 35.31 100 0 Peak

3

2484 .0 4749 -6.51 54.00 48.85 30.29 .86 35.51 129 83 hverage

mark: #3 and #4 Fundamental Signal

Data: 4 ~_ File: D:\Projecti20070 115 17 1020815281 5CWLAN11g Tx_Ch11.EMI (18)
& Level (dBuVim) Date: 2006-12-07

FCC CLASS-B
-6ilB

FCC CLASS-B(AVG)
. # B

0

3000 3600, 4200, 4800, 5400, 6000
Trace: (Discrete) Frequency (MHz)
+ DICHDG-HY
WFSANT-(604 10 HORTEONTAL
PDA with GPREAEDGE+RLAN | |g+EBT

Power | 20¥ac/ 600z
Hode | FR 7ID2I0
Hemg Iz Tu_Chll; 246240z
FPlane E2
Data Hate b
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB a6 cm deg
L BETL. 00 49 28 -24.72 T4.00 44,14 33.98 6.92 35,78 -— -—— Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 5 ~ File: D:\Projecti20070 115 17 10208\528V1SCWLAN11g Tx_Ch11.EMI (18}
- Level (dBuvim) Date: 2006-12-07
FCC CLASS-B
-GiE
1 A 5
AR WM’MMMM
S i 6B
o 6000 6600. T7200. 7800. 8400. 9000
Trace: (Discrete} Frequency (MHz)
Site : DICHDR-H
Candi tion i HF-ANT-DB04 10 WORTZONTAL
BT i FDA with GPRS/EDGECRLAN ||g+BT
Power : 1 E0¥ac/ 60Nz
Hode | ;. FRO7I0ZI
Hemn ¢ llg Tu_Chll; 2462URz
Plang : EZ
Data Rate H 5
Over Limit Beadintenna f€able Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m dBu¥ dB/m dB dB cm deg
| @ T842.00 57.38 -16.62 T4.00 48,189 39.37 T.73 35.8l i -—- Peak
@ 842,00 45,39 -8.61 54.00 34.20 38.37 T.73 35.8l 100 208 Average
Data: 6 ~ File: D:\Projecti20070 112 17 10208\528V1SCWLANT 1g Tx_Ch11.EMI (18)
o Level (dBuvim) Date: 20061207
FCC CLASS-B
_6iB
FCC CLASS-B (AVG)
49 -6iB
1
MWWMWWW
0 9000 9600. 10200. 10800. 11400. 12000
Trace: (Discrete) Frequency (MHz)
Site 1 DECHDB-HY
Comdi tion ¢ HF-ANTCE-161-060918 RORTZONTAL
BT  PDA wikth GPRS/EDCE+RLAN |ig+ET
Power v 120¥agsB0Hz
Hodel COFR TIBZI0
Hemo ¢ llg Te_chll; 2462Az
Plane + EZ2
Data Rate B o
Over Limit Readintenna fCable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 119900 37.80 -36.20 T74.00 T73.39 -9.64 [0.63 36,58 e -—— Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 7 ~ File: D:\Projecti20070 115 17 102081522V15CWLAN11g Tx_Ch11.EMI (18)
o7 Level {dBuV/m) Date; 2006-12-07
FCC CLASS-B
BB
FCC CLASS-B {AWG)
o 6B
1
. 12000 12600. 13200. 13800. 14400. 15000
Trace: (Discrete} Frequency (1MHE)
Site : DECHDR-HY
Candition ¢ WF-ANTCE-16I-060018 RORTZONTAL
FUT ¢ FDA with GPRS/TDGE+RLAN |g+ET
Power : 1 E0¥ac/ BOHz
Hode | : FR TIDZIN
demg ¢ llg Tu_Chll; 2462URz
FPlane : E2
Data Hate B s
Over Limit Readintenna {able Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB dB cm deg
L 14802, 00 38.25 -35.75 T4.00 68 .98 -6.38 [l.456 35.82 Ex -—- Peak
Data: & ~ File: D:\Project20070Q 11517 10208152811 SCWL ANV 1g Tx_Ch11.EMI (18)
& Level (dBuVim) Date: 2006-12.07
FCC CLASS-B
-GiE
FCU CLASS-B {AWG)
4o 6B
1
15000 15600. 16200. 16800. 17400, 18000
Trace: (Discrete) Frequency (MHz)
Site + DECHDG-HY
Comdi tion ¢ HF-ANTCE-161-060818 RORTZONTAL
EUT i FDA with GPRS/EDGE+RLAN |1g+ET
Power o 1 20Wac/BlAz
Hode| ©FR TIDEI0
Hemg ¢ llg Tu_Chl ] 2462MAz
FPlane : E2
Data Hate B 5
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
i 1&6L16. 00 41,27 -32.73 7T4.00 869 80 -b.39 [1.380 34.94 =t -—— Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Dat

@ 17 File: D:\Project12007Q1\5 17 10208152811SCWLAN' 1g Tx_Ch11.EMI (18)
e Level {dBuVim) D

ate: 2006-12-07

FCC CLASS-B
-6ulB

L] M = FCC CLASS-B {AVG)
p e o N

I

0

2483.5 2486.8 2490.1 24934 2496.7 2500

Trace: (Discrete) Fraguency imiiz)

Site - IRCHDGHY
Condition . HE-ANT-DEMI10 HORIZONTAL
EUT : FDA with GFREEDGEHWLAN 11:4ET
Fowrex : 1AW Hz
Mcdel - FR 710210
Merm - 11z Te_Chl1:M4620H=
Flane . B2
Data Rate 6
Over Limit Readfntenna Cahle Preamp hnt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV./m dB dBuV/m  dBEuV  dB/n 4B dB il deg
1 @ 24837 65.3%8 -8.62 T4.00 66.74 30.289 3.86 35.51 100 0 Peak
2@ 24837 47.49  -6.51 54.00 48,83 30.2% 3.86 35.51 129 83 hverage
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:WProjecti2007 Q1" MW7 10208528V 1SCWVLANVI 1g Tx_Ch11.EMI (18}
i Level ((BuVim) Date: 2006-12-07
FCC CLASS B
I :
40 | -GadB
I |
12
3
¢ 30 a4, 138. 192, 246. 300
Trace: (Discrete) FraGHsncy (WRin
Bite : IBCHG-HT
Clondition . LF-ANTES1121) VERTICAL
EUT : PDi, with GPRE/EDGEHWLAN 11g4ET
Power o 1A WaeHz
Iiodel : FR 0210
M : 11z T Chll;24600 He
Flane . E2
Dista Ratte ih
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBu¥V  dB/m dB dB ci deg
1@ 33.2 29.05 -10.93 40.00 42.01 17.24 0.86 31.36 --- --- Peak
2o 3g.6 27.87 -12.13 40.00 44,15 14,03 0.91 31.23 --- --- Peak
3@ ol.6 24.79 -15.21 40.00 48.15 6.67 1,17 31.20 --- --- Peak
Data: 10 File: D:Project\200701\53 M7 102081528V1SC WAL ANV 1g Tx_Ch11.EMI (18)
30 Level {((dBuWin) Date: 2006-12-07
FCC CLASS B
-6(IB
q
40
2
3
iy
@ 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (WHz)
it . BCHG-HY
Cendition : LF-ANT51121) VER TIZAL
EIT . PDA with GPRREDGEHWLAN 11g+BT
Fowex + 10 AH=
Maodel : FR 710210
Merno : 1lg Te Chl1:24620Hz
Flane : E2
Diata Rate -]
Over Limit FReadintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark
HHz dBuV/m dB dBuV/m dEu¥ dBfm dB dB ci deg
1 @ 532.4 40,91 -5.09 46,00 50.24 17.96 3.6 30.75 100 0 Peak
2 @ 623.4 34.32 -11.68 46.00 42.42 18.37 3.99 30.66 --- --- Peak
3@ 659.8 31.12 -14.88 46.00 38.00 18.Y2 4.15 30.64 --- --- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 11 File: D:Project\2007 01V M7 102081528V 1SC WAL ANV 1g Tx_Ch11.EMI (18)
§1F Level {((BuVim) Date: 2006-12-07
3
L FCCICLASS B
L 6B
59 1 H FCC CLASS B (AVG)
P =6
g 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site : BCHBE-HY
Condition. . HF-ANT-060410 VERTICAL
EOT : FDA with GPR/EDGE+ WLAN 11g4ET
Fower 120V 2 A0H=
Model : FE 710210
Mo : 1E12g Toc_Chl 1 24620
Dts Rate ‘6
Over Limit FReadintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark
MHz dBuV/m dB dBuV/m dBu¥V  dBfm dB dB cil deg
1 23840 52.99 -21.21 T4.00 54.22 30.25  3.75 35.44 100 0 Peak
4w 2384.0 39.43 -14.57 54.00 40.87 30.25 3.75 35.44 121 261 hverage
3 2462.0 105.51 106.828 30.28  3.84 35.49 100 0 Peak
4 @ 24620 96.75 92,12 30.29  3.84 35.49 121 261 hverage
5@ 24840 69.03 -4.97 T4.00 TF0.39 30.2% 3.86 35.51 100 0 Peak
6@ 2484.0 51.74 2,26 54.00 53.09 30.30  3.86 35.51 121 261 hverage
Remark: #3 and #4 Fundamental Signal
Data: 12 ~ File: D:\Projecti2007Q 115 M \7 1020815281 15CWLANY1g Tx_Ch11.EMI (18)
o7 Level (dBuVimj} Date;: 2006-12-07
FCCICLASS-B
-ilB
FCC CLASS-B (AVG)
JQM i ; _Q'IB
0 3000 3600, 4200, 4800. 5400. 6000
Trace: (Discrete) Frequency (MHz)
Site v DECHDE-HY
Condi tion HF-ANT-DED4 | D YVERTTCAL
EIT PDA wi th GPRE/EDGE+RLAN |1g+ET
Fower | 20%ac/BlHz
Hode| FR OTIDZID
Yema Ilg Te_Chll;2462M0z
Flans EZ
lata Rate B o
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY dB/m db db Cl deg
L 5691.00 49,11 -24.8% T4.00 44.30 33.79 6.850 35 88 B8 -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 13 ~ File: D:\Projecti20070Q 1152 17 10208528V 1SCWLANY 1g Tx_Ch11.EMI (18)

o7 Level (dBuVim) Date: 2006-12-07

FCC CLASSB

-iB

1 e 2
e b e e FEE CLASS-B AV
M -6
19 6ilB
o 6000 6600. T200. 7800. 8400. 9000

Trace: (Discrete} Frequency (MHz)

Site + DECHDE-WY
Camdi tion : HF-ANT-DBD4 1D YERTTCAL
BT © PDA with GPRS/EDCE+RLAM |1g+ET
Pawer v 120¥ac/B0Rz
Hode| . FR TI0ZID
Hemp © g Tu_Chil; 246 28Rz
Tlane . EZ
Data Fate ] s
(ver Limit EReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBuY/m dB dBu¥/m dBuY¥ dB/m dB db cm deg
| @ 79682, 00 5T.48 -16.52 7T4.00 46,00 39.55 T.78 35.86 Ses -—— Peak
Ze 7982, 00 46,07 -7.83 B54.00 34.80 39.55 T.73 35,88 106 168 Average
Data: 14 ~ File: D:\Projecti20070 115 81710208528V 1SCWLANY 1g Tx_Ch11.EMI (18)
- Level (dBuVim} Date: 2006-12-07
FCC CLASS-B
-GilE
FCC CLASS-B (AVG)
19 6B
1
WWWW
o 9000 9600, 10200, 10800, 11400, 12000
Trace: (Discrete) Frequency (MHz)
Site o DACHDE-HY
Condition + HF-ANTCB-1R)-DE0ORIE YERTTCAL
BT . FDA with GPRS/EOCE+RTAN |1g+ET
Power ;o 1 20%ac/ B0z
Hodel . OFR TI0EID
d=mo Lz Te_chll; 2462Rz
Plane ;. E2
Data Rate B e
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBu¥ dE/m dB dB cm deg
L L1997, 00 37.26 -36.76 T4.00 T2.79 -9.60 [0.64 36,58 g2 -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 15 ~ File: D:\Projecti20070 115 17 10208'528VISCWWLANYI 1g Tx_Ch11.EMI (18)
s Lewvel (dBul/m) Date: 2006-12-07
FCC CLASS-B
-6iB
FCC CLASS-B(AVG)
49 -6iB
1
9 12000 12600. 13200, 13800. 14400, 15000

Trace: (Discrete) EPgauency LiH)

Site v DACHDR-HY
Condition v HF-ANTCB-1B)-DEORIE YERTTCAL
EOT . FDA with GPRS/EOCE+RTAN |1g+ET
Power v 120¥ac/BbRz
Hodel . OFR TIDZI
Hemg o Lz Te_chll; 2462Rz
Plane . E2
Data Rate G R
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m a6 db cm deg
L l486z. 00 38,11 -35.89 7T4.00 88.94 -6.31 [1.38 35.90 = --- Peak
Data: 16 ~ File: D:\Projecti20070Q 115 1710208528V 1SCWLANY 1g Tx_Ch11.EMI (18)
s Level (dBulv/my) Date: 2006-12-07
FCC CLASS B
_6iB
FCC CLASS-B (AVG)
i 6B
1
% 15000 15600, 16200, 16800, 17400, 18000
Trace: (Discrete) Erequency (MHz)
Site . DACHDR-WY
Condition + HF-ANTCB-1B)-DEORIE YERTTCAL
FIT . FDA with GPRS/EOCE+RTAN |1g+ET
Power v 1 20%ac/BbRz
Hodel ©OFR TIDZI
Hlemg © Lz Te_chll; 2462Rz
Plane . E2
Tata Rate B o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dE/m dB dB cm deg
L 16002, 00 42,25 -3L.76 T4.00 T0.80 -3.90 L[L.77 36,42 e -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Data: 18 File: D:\Projecti200701\% M7 102081528115CWLANVI 1g Tx_Ch11.EMI (18)
i Level (dBuvim) Date: 2006-12-07

FCCCLASS-B
1 -bulB

. w F,;1: CLASS-B (AVG)
T i

0

2483.5 2486.8 2490.1 2493.4 2496.7 2500

Trace; (Discrete) FrEgUencEiNeis)

Hite : ACHG-HT
Clendition . HF-4NT-0A0410 VERTICAL
EUT : FOub with GPRS/EDGEHWLAN 11z4ET
Fowex ;1 20Wac AH=
Model . FR 710210
Mera g T Chll 24000 H=
Flane : E2
Dita Rate VB
Over Limit FReadintenna Cahle Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBuV/m dB dBuV/m dBu¥V dB{m dB dB cnm deg
| @ 2483.9 69.03 -4.97 T4.00 7F0.39 30.29 3.86 35.51 100 0 Peak
2 @ Z483.9 51.74 -Z2.26 54.00 53.10 30.29 3.86 35.51 121 261 Average

Remark: There is no more obviousl spurious emission except the listings above.
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FCC/IC TEST REPORT

EROATOMN LAB.

Repo

rt No.: FR710210-01

Test Mode : Mode 7
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame

in the following table.

Data: 1 File: D:WProjecti2007 01\ M7 102085 29'Part 1SCWWLANVT1b Tx_ChO1.EMI {18
80 Lewvel ((dBuVin) Date: 2007-01-06
FCC CLASS-B
[ -
10 : -6dB
[ I |
3
2
° 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency (kiz)
Site : WCHGHY
Condition : LE-ANTES1121) HORIZONTAL
EUT : PO with GFRES/EDGEHWLAN 1124ET
Power o 1A WaeHz
Mcdel : FR 710210
Mewmo : 11b Tee Ch01 241 20
Flane . E2
Dista Ratte 11
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
HHz dBuV/m dB dBu¥/m dBu¥  dB/n dB dB cim deg
1@ 0.0 20,59 -19.41 40,00 31.55 19.66 0.84 31.46 --- --- Peak
Z 73.7 1962 -20.32 40000 42,35 T7.12 1.32 31.16 --- --- Peak
3 148.0 2Z.70 -20.80 43.50 41.38 10.37 1.81 31.06 --- --- Peak
Data: 2 File: D:Project2007 01\ M7 102085 29'Part 15CWWLANVT1b Tx_ChO1.EMI (18
b Level {dBuvim) Date: 2007-01-06
FCC CLASS-B
-GilB
40 hl'k‘lil | 7
L 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Bite . IGCHOG-HT
Condition : LE-ANTOOS 1121 HORTZONTAL
EUT : PDi, with GPRE/EDGEHWLAN 11g4ET
Power o 1AW Hz
Iiodel : FR 0210
Mermo : 11h Tee 0124 2MHz
FPlane - E2
Liata Rate 11
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBu¥V  dB/m dB dB ci deg
[Ia o05.8 4454 -1.46 46.00 54.30 17.49 3.54 30.78 210 142 QF |
Z @ 232.4 4276 -3.24 46,00 52010 17.Y6  3.65 30.75 182 141 QF
3 e 831.3 36.32 -2.6%2 46.00 42.09 20.04 4.64 30.45 --- --- Peak
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 3 ~ File: D:Projecti2007 0117 102081529\ art 1SCWLANY 1b Tx_ChO1.EMI (13
 Level (dBuvim) Date: 2007.01-06
5
FCC/CLASS B
1] 6B
2]
59 l —frcciasseiave
F [ A | 1 U
M

0 fo00 1400, 1800. 2200. 2600, 3000

Trace: (Discrete} Frequency (MHz}

: DCHOBHY

Comditiom : HF-aNT-060410 HORTZONTAL
EUT : PDA with GPRS/EDGE+WLAN 114BT
Poarex o 1A WaeA0H=
hfzdel : FR 710210
Mz : 11h Ty Ch01241 2WHz
Flane : B2
Liata Rate s b
Over Limit Readintenna Cable Preamp hnt Table
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark
HHz dBu¥in dB dBu¥/m  dBu¥  dB/n dB dB il deg
1 2204 .0 53.13 -20.87 74.00 54.93 30.18  3.04 35.31 100 0 Peak
2 2204.0 47,95 -6.05 54.00 42,55 30.18  3.54 35.31 100 114 Average
3@ 2390.0 43.83 -10.17 24.00 45.28 30.26 3.73 35.46 100 114 bhverage
4@ 2390.0 55.38 -18.62 74.00 56.83 30.26  3.75 35.46 100 0 Peak
2@ 2412.0 108.41 109.83 30.27  3.77 33.46 100 0 Peak
6@ 2412.0 94.73 96.15 30.27  3.77 35.46 100 114 hAverage
7@ 2494 .0 4806 -3.94 324.00 49,41 30.30 3.88 35.53 100 114 bverage
8 2494 .0 53060 -23.40 74.00 51.95 30.30 3.88 35.53 100 0 Peak
g @ 2p08.0 62.62 -11.3%8 74.00 64.03 30.14 3.98 35.52 100 0 Peak
10 @ 2608.0 47.84 -6.16 34.00 4925 30.14 3.98 35.52 100 114 Average
Remark: #5 and #6 Fundamnetal Signal
Data: 4 ~ File: D:Projecti2007Q 11527 102081529\Part 15CWWLANY 1b Tx_Ch01.EMI (18
o7 Level (dBulim) Date: 2007-01-06
FCCCLASS-B
-6dB
FCC CLASS-B (AVG)
49 1 -GB

a J000 3600. 4200, 4800, 5400. 6000
Trace: (Discrete) Hreguency (MHz)
Site : IRCHDGHY
Comditicn : HF-ANT-OR0410 HORIZONTAL
EIT : FDA with GPR/EDGE+WLAN 1174ET
Fower : 1 20WVandlHz
Iizdal : FR 0210
Mevr : 11h Ty Ch0L241 2WHz
Flane - B2
Diats Rate ‘11
Over Limit BReadfntenna Cable Preamp 4ot Table
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥in dB dBu¥/m  dBu¥ dB/n dB dB cil deg
1 4824 .0 4871 -25.290 74,00 46.04 32.94  5.84 36.12 100 0 Peak
A 4424 .0 3840 15 60 54 .00 3573 32 .94 5oad 3617 100 [ _bvarace
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Dt

a:h Fi
Level {dBuV/imj}

ile: D:\Project 20070 1\51 J\7102081529Part 15SCWLANY 1b Tx_ChO1.EMI {18

Date: 2007-01-06

97
FCCICLASS-B
-6iB
1 i s
ettt neteeree AL CLAG S RABVG)
49 A, M 4 -6lB
" 6000 6600, 7200, 7800. 8400, 9000

Trace: (Discrete) Frequency (MHz)

Site DACHDB-HY
Condi tion HF-ANT-0B04 | 0 HORTZONTAL
EUT PDA wi th GPRS/EDCE+RLAN |1g+ET
Fower | 20%ac/BlHz
Hode | FROTI0ZID
Yema I1h T:_ChOl ;241 30z
Plans E2
Data Rate I e
Over Limit FReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dEu¥/m db dBu¥/m  dEu¥ dB/m dE dE cm deg
L gob2. 00 57.21 -18.79 T4.00 45,68 39.56 7.8 35.88 105 0 Peak
z@ B052.00 44,70 -9.30 54,00 33.18 39.56 T.85 35. 83 100 62 Average
Data: 6 ~ File: D:Project\20070 1151 M7 102081529\ art 1SCWLAN'11b Tx_ChO1.EMI (18
97 Level (dBuVm) Date: 2007-05-15
FCCICLASS-B
-GiIB
FCC CLASS-B (AVG)
19 -64B
MWWW%NM
0 9000 9600. 10200. 10800, 11400, 12000
Trace: {Discrete) FrEquency M
Site o DACHDE-H
Condi tion AR -ANT (G- 1§Y-06081 6 RORTZONTAL
EIT PDA wi th CPRS/EDCE+RLAN |1g+ET
Fower | 20%ac/hlHz
Hode | FR TI0ZID
Hema I 1h Tu_ChOl ;241 380z
Plane B2
Data Rate I
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 17
s Level ((BuVin)

File: D:\Projecti2007Q 1\ M7 10208\529\Part 15C WLANY 1b Tx_ChO1.EMI (18

Date: 2007-01-06

FCC CLASS B
-6dB
59 FCC CLASS-B {AVG)]
e “tdB |
o 2310 2326. 2358, 2374, 2390
Trace: (Discrete) Freguency (M)
Site : [GCHGHY
Comditicn : HF-ANT-060410 HORIZONTAL
EUT : PO with GPRS/EDGEWLAN 11:4ET
Fower : 1 0Vas/lH=
Mizdel : FR 710210
e 5 1E12b Tar_Cth1 241 ez
Diata Rate T
Over Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Level Factor Loss Factor Pos Pos Remark
Wiz dBuV/w dB dBu¥/m dBu¥  dB/m dB dB ci deg
1 @ 2390.0 55.38 -18.62 74.00 56.82 30.26 3.75 35.46 100 0 Peak
2w 2390.0 43.83 -10.17 54.00 45.28 30.26 3.75 35.46 100 114 Average
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T LA,

BEGAT

FCC/IC TEST REPORT

Report No.: FR710210-01

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:Project2007 01\ M7 102085 29'Part 15CWWLANVI1b Tx_ChO1.EMI (18
i Level (dBuvim) Date: 2007-01-06
FCC CLASS B
I -
10 ; -GdB
I S|
12
3
o 30 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site : [GCHEHY
Conditicn : LF-ANTI%51121) VERTICAL
EUT : FDA with GPRS/EDGESWLAN 11g4ET
Power o 120WVaeMlH=
Mzdel : FR 710210
e : 11h Tx_ChO1 241 2MHz
Flane - E2
Liata Rate 11
Over Limit Readintenna Cable Preamp Ant  Tahble
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBuV/uw dB dBu¥/m  dBu¥  dB/w dB dB cin deg
1@ 33.8 28.73 -11.27 40.00 42.35 16.84 0.87 31.32 oz --- Peak
2o 37.8 20.02 -10.93 40,00 44.30 14.36 0.90 31.24 --- --- Peak
3@ 60.8 25.36 -14.64 40.00 48.80 6.65 L5 31.23 - --- Peak
Data: 10 File: D:Project2007 01\ MW 102085 29'Part 15CWALANVT1b Tx_ChO1.EMI (18
& Level ((BuVim) Date: 2007-01-06
FCC CLASS-B
-6dB
o : 2 .
¢ 300 440, 580, 720, 260, 1000
Trace: (Discrete) FIERUENCY (Nin)
Site : [GCHDGHY
Comditicn ¢ LE-ANTY91121) VERTICAL
EUT : PO with GPRS/EDGEHWLAN 1154ET
Fower » 1 20WVanA0H=
Mzdel : FR 710210
e 5 %:12]3 Tac_ChO1 261 20
Dt Rate T
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
HHz dBuV ./ dB dBuV/m  dBuV  dB/w dB dB cin deg
1@ 505.8 38.59 741 46.00 48,35 17.49  3.54 30.78 = --- Peak
2o 831.3 40.71 -5.29 46.00 46.42 20.04 4.64 30.45 100 162 Peak
3@ 936.3 38.37 -T.63 46.00 4297 20.99 4.92 30.30 - --- Peak
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womroninn. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 11 ~ File: D:\Projecti20070Q 1153 \7 10208\529\Part 1SCWWLANVI 1b Tx_Ch01.EMI (18
. Level (dBuVan) Date: 2007-01-06
A
FCC CLASS-B
Il 6B
]
50 1 = FEC CLASS-B (AVG)
F s || ] | SR
M 1p
2 1000 1400. 1800, 2200. 2600, 3000
Trace: (Discrete) Frsgusney (M)
Bite : BCHEHY
Comditicm : HE-ANT-060410 VERTIC AL
EUT : PDA with GFRS/EDGEHWLAN 114ET
Poorex o 1AW A0H=
Iiodel : FR 0210
e : 11b T ChOl 24 2hH=
Flane - E2
Diata. Rate - 11

Over Limit Readintenna Cable Preamp hnt Tahble
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark

WHz dBu¥in dB dBu¥/m  dBu¥ dB/n dB dB cil deg

1 @ 2214.9 55.42 -18.58 74.00 56.9% 30.18 3.56 33.31 100 0 Peak
2@ 2214.9 43,13 -10.87 34.00 44.72 30.18 3.56 33.33 125 155 hverage
3@ 2390.0 44,39 -9.61 54.00 45.84 30.26 3.75 35.46 125 155 hverags
4 @ 2390.0 56.80 -17.20 74.00 58.25 30.26 3.75 35.46 100 0 Peak
5@ 2412.0 109.02 110.44 3027  3.77 35.46 100 0 Peak
6 @ 2412.0 99,68 101,10 3027  3.77 35.46 125 155 hverags
7 2498 .0 50.84 -23.16 74.00 5Z.1% 30.30 3.88 35.33 100 0 Peak
g @ 2498 .0 39,49 -14.51 34.00 40.84 30.30 3.88 35.33 125 155 Average
9 @ 2614.6 59.66 -14.34 74.00 61.07 30.14 3.98 35.52 100 0 Peak
0@ 2614 .6 38.85 -15.15 354.00 40.26 30.14 3.98 35.52 125 155 Average

Remark: #5 and #6 Fundamental Signal

Data: 12 ~ File: D:Project'2007 Q1" M1710208529'Part 15CWLANY 1b Tx_Ch01.EMI (18
o7 Level (dBuWim) Date: 2007-01-06
FCCCLASS-B
-6ilB
1 FCC CLASS-B (AVG)
" 6B
WWW‘
a 3000 J600. 4200, 4800. 5400. 6000
Trace: (Discrete) Hequency kz)
Site : MCHE-HY
Clomditiom . HF-ANT-0A0410 VERTICAL
EUT : FDA with GPRR/EDGE+WLAN 11g4BT
Fower : 120 WVac0Hz
Iizdal : FR 710210
Mewna : 11b T ChOL:2412MHz
Flane - B2
Dita Rate S
Over Limit Beadfntenna Cable Preamp tnt Table
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVin dB dBu¥/m  dBu¥V  dE/m dB dB cnm deg
1 4324 .0 52.37 -Z21.63 74.00 4970 32.04 5.84 36.12 100 0 Peak
A 4824 0 41.07 -12.93 54 .00 38 .40 32 .94 5.84 3R_12 100 180 bverace
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Site
Condi tiom
EUT

Fower
Hode|
Hema
Flane
Data Rate

-0 —

Site
Condi tion
EUT

Power
Hode|
Hemo
Plane
lata Rate

Data: 13 File: D:\Project\20070 1\ M17102081529Part 1SCWVLANYI1b Tx_ChO1.EMI (18

o7 Level {dBuVim) Date: 2007-01-06

FCCICLASS-B

-iB

1 F_—
Pt et = HE G ClLAS S, B AV G)
19 I e T ] 6B
g 6000 6600, 7200, 7800, 8400, 9000

Trace: {Discrete}

Frequency (MHz)

N3CROE-AY
HF-ANT-0B04 1) VERTTCAL
PDA with GPRE/EDGE+RLAN || g+BT
| 20¥ac/ BNz
FR 710210
I1h Ta_ChOl ;241 20z
EZ
1
Over Limit Readintenna Cable Preamp Ant  Table

Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBu¥/m dB dbu¥/m dBuY dBE/m db db cIl deg
8067.00 57.18 -16.82 74,00 45.65 39.54 T.87 35 88 108G 0 Peak

BOBT7.00 44.06 -9.84 54.00 3Z.53 39.54 T.87 35.89 LG 259 Average

Data: 14 ~ File: D:\Project\2007Q 1\ M7 102081529'Part 15SCWWLANY11b Tx_ChO1.EMI (18
o7 Level (dBuVimj} Date: 2007-05-15
FCCICLASS-B

19 -641B

0

Tra

-6ilB

FCC CLASS-B (AVG)

T L e i o PSPV VPP ISP PSSR SRl

9000 9600, 10200. 10800. 11400. 12000
ce: (Discrete) Frequency (MHz)
NECRDE-AY

HE-ANT (B-1B)-DE02IE YERTTCAL
PUA with CPRE/EDCE+RLAN ||g+ET
| 20¥ac/ Bl

FROTIDZIND

| Th Te_Chil; 241 28Rz
EZ

I
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Drat

ile: D:\Projecti2007Q 115 M7 10208\529\Part 15C WAL AN 1b Tx_Ch01.EMI (18

Date: 2007-01-06

a: 18 F
Level (dBuvim)
"7

FCC CLASS B
-6dB
59 FCC CLASS-B A.\{u)]
T e T ey it A il -6dB |
o 2310 2326. 2342, 2358, 2374, 2390
Trace: (Discrete) Frequency (MHz)
Site : WCHGHY
Clondition . HF-ANT-06410 VERTIC AL
EUT : PO with GPRS/EDGELWLAN 11:4ET
Fower : 1 0Vas/lH=
Mcdel : FR. 710210
Mermo : 11h Te_ 01241 2MHz
Flane ]
Dt Ratte 1l
Over Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Level Factor Loss Factor Pos Pos Remark
Mz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 @ Z390.0 56.80 -17.20 74,00 58.25 30.26 3.73 35.48 100 0 Peak
Z @ Z390.0 44 .30 -9.61 45.84 30.26  3.73 35.48 125 135 Average

Remark: There is no more obvious spurious emission except the listings above.

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255
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FCC/IC TEST REPORT Report No.: FR710210-01

* Test Mode : Mode 8
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ; File: D:WProject2007 01\ M7 102085 29'Part 15CWWLANVT1g Tx_ChO1.EMI (18
e Lewvel (dBuv/m) Date: 2007-01-06
FCC CLASS-B
I -
40 : -GdB
A—— | B — |
3
2
30 84. 138. 192. 246. 300
Trace: (Discrete) Fragaarey iWids)
Bite : BCHG-HT
Conditicn : LF-ANT(951121) HORTAONTAL
EUT : FDA with GPRS/EDOESWLAN 11g4BT
Fower : 120WVae/E0Hz
Iizdel - FE 0210
v : 1lg Te ChOl:241 2MHz
Flane - E2
Liata Rate ]
Over Limit Readfntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuW/u dB dBuV/m  dBn¥  dB/w dB dB cin deg
1 30.0 20,00 -20.00 40.00 30.96 19.66 0.84 31.46 — --- Peak
2 72.9 19,24 _20.76 40,00 42.02  7.06 1.32 31.16 ZEL --- Peak
3 144 .5 2270 -20.80 43.50 41.66 10.32 1.78 31.06 - --- Peak
Data: 2 ~ File: D:\Projecti20070 1120 M7 102085 29\Part 15C WLANYI 1g Tx_ChO1.EMI (18
80 Level {(dBuvim) Date: 2007-01-06
FCC CLASS B
-GB
40 i = 3
o 300 440, 580, 720, 260, 1000
Trace: (Discrete) Frequency (MHz)
Site : [GCHDGHY
Comditicn ¢ LE-ANTY91121) HORTZON TAL
EUT : PO with GFES/EDGEHWLAN 1124ET
Power o 1 Wae A Hz
Mizdel : FR 710210
Mevm 11z Tee Ch01 ;241 20T
Flane - B2
Diata Roate CE
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Paos Pos Remark
WHz dBuV/uw dB dBuV/m  dBn¥  dB/w dB dB cin deg
[T @ o03.8 44,24 -1.76 46,00 54.00 17.49  3.54 30.78 100 137 QF ]
Z 231.3 34.34 -11.16 46.00 40.61 20.04  4.64 30.45 == --- Peak
3 904.8 37.37 -8.43 46.00 42.53 2Z0.36  4.83 30.36 --- --- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Drat

File: D:\Projecti2007Q 115 M7 10208\529Part 15CWLAN11g Tx_Chl.'IE..AEtMI (18

a3
; Level {dBuvim) a: 2007-01-06
3
FCC CLASS-B
Tl -6ilB
59 FCC CLASS-B (AVG)
—A/\-W\"'\f‘J z - i
e 1000 1400, 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site : WCHGHY
Clondition : HF-4NT-06040 HORIZONTAL
EUT : PO with GPRS/EDGEWLAN 11:4ET
Power o 1 WacHz
Mcdel : FR 710210
e 11z Tee Ch01 241 20
Flane . E2
Dista Rate 6
Over Limit FReadfntenna Cable Preamp ant Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
Wiz dBuV/uw dB dBuV/m  dBu¥  dB/w dB dB ci deg
1 Z390.0 67.90 -6.10 T4.00 69.35 30.26 3.73 35.48 100 0 Peak
Z @ Z390.0 49,43 -4.55 54.00 0.90 30.26  3.73 35.48 100 111 Average
3@ Z412.0 103.89 105.31 30.27 3.77 35.46 100 0 Peak
4 @ Z412.0 93,99 95.39 30.27 3.7 35.46 100 111 Average
3 Z484 .0 49 .43 -Z24.57 74,00 3099 30.20  3.86 35.31 100 0 Peak
f 2484 .0 38.63 -15.37 54.00 39.99 30.29 3.86 35.31 100 111 Average
7 Z618.0 35,39 -12.61 74.00 36.80 320.14 3.98 35.32 100 0 Peak
g 2613.0 38.37 -15.63 54.00 39.78 30.14 3.98 35.32 100 111 Average
Remark: #3 and #4 Fundamental Signal
Data: 4 ~ File: D:\Projecti20070 115 M7 10208\529\Part 15CWLAN 1g Tx_ChO1.EMI (18
o7 Lewvel ((BuVim) Date: 2007-01-06
FCC CLASS-B
-64dB
FCC CLASS-B (AVG)
M MWWM <&
e 3000 3600. 4200. 4800. 5400. G000
Trace: (Discrete) Frspaancy i)
Bite : IGCHOSHT
Condition . HF-ANT-0610 HORIZONTAL
EUT : PD, with GPREEDGEHWLAN 11g4BT
Fower : 120 WVacta0Hz
Iizdel - FE 0210
Mo : 1lg Te ChOl:241 2MHz
Flane - E2
Liata Fate : B
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wesonins. FCC/IC TEST REPORT Report No.: FR710210-01

Site
Conditign
ENT

Data: 5 File: D:WProject2007 01\ M7 102085 29'Part 15CWWLANVI1g Tx_ChO1.EMI (18
97 Lewvel ((BuVim) Date: 2007-01-06
FCC CLASS B
-6dB
! G CLASSBABVGY
M 6
19 6dB
. 6000 G600, 7200. 7800. 8400. 2000
Trace: (Discrete) Frequency (MHz)
: IGCHOS-HT
: HF-ANT 60410 HORTZON TAL
: PDi, with GPRE/EDGEHWLAN 11g4ET
o 1 WaeHz
- FE 70210
¢ 1lg Te ChOl 241 2MHz
- E2
: B
Over Limit HReadintenna Cable Preamp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark

Wiz dBuV/n dB dBuV¥/m dBu¥  dB/m dB dB ci deg

T236.0 56.87 -17.13 74.00 46.68 38.33 7.78 35.9Z 100 0 Peak
T236.0 42.98 -11.02 54.00 32.99 38.33 7.78 35.92 100 210 Average

D

ata: 6 ~ File: D:\Projecti200701\5 M7 102081520'Part 1SCWWLANV 1g Tx_ChO1.EMI (18
g7 LEVe! (dBUV/m) D

ate: 2007-05-15

FCCICLASS-B
-64IB

FCC CLASS-B (AVG)
15 -6ilB

MWWW%W

0

9000 9600, 10200. 10800, 11400, 12000
Trace: {Discrete) Frequency|Mhkn

. D3CHDG-HY
HR-ANT(B-1§3-DB00 1§ BORTZONTAL
PUA with CPRS/EDCE+RLAM ||g+ET

Power | 20¥acshlHz

Hodel FR 710208

Hemo Ilg Tz _Chil 241280z

Flane EZ

Data Rate ]
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 17 File: D:WProject2007 01\ M7 102085 29'Part 1SCWWLANVI1g Tx_ChO1.EMI (18
Level ((IBuV/in) Date: 2007-01-06
"7
FCC/CLASS-B
-6alB]
59 FCC € G
E . i 6B
" 2310 2326 2342, 2358 2374, 2390
Trace: (Discrete) Frequency (MHz)
Bite : RCHG-HT
Conditicn : HF-ANT-O60410 HORIZONTAL
EUT : PO with GPES/EDGESWLAN 11:4BT
Fower + 1 20WVae/0H=
Mizdel : FR 710210
e ¢ 11z Ter_ChO1 241 20 He
Flans : B2
Diata Reate (6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Lins Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 2390.0 67.90 -6.10 74.00 69.35 30.26  3.75 35.46 100 0 Peak
2o 2390.0 49,45 -4.533 34.00 30.90 30.26 3.73 35.46 100 111 Average
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wus FCC/IC TEST REPORT Report No.: FR710210-01

RO

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Data: 9 File: D:¥Project'2007 01\ M7 10208\529\Part 15CWVLANVI 1g Tx_ChO1.EMI (18

80 Lewvel ((BuVin) Date: 2007-01-06
FCC CLASS B
I .
N,
10 ; B
I
13
3
e 30 84, 138. 192, 246. 300

Trace: (Discrete) Frequency (iktz)

Site : WCHHY
Clondition : LF-ANTE1121) VERTICAL
EUT : PO with GPRS/EDGEWLAN 11:4ET
Fower : 1 0Vas/lH=
Mcdel : FR 710210
Mermo - 11g Te 01241 2MHz
Flane o)
Dt Ratte 1 h
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Lins Level Factor Loss Factor Pos Pos Remark
WHz dBuV/w dB dBuV¥/m dBu¥  dB/m dB dB ci deg
1 33.8 28.97 -11.03 40.00 42.59 16.84 0.87 31.32 --- --- Peak
& 37.8 Z28.00 -11.91 40.00 43.87 14.56 0.90 31.24 --- --- Peak
3 62.9 24.64 _15.36 40.00 47.64 6.80 1.30 31.16 --- --- Peak
Data: 10 File: D:WProject2007 01\ MW7 102085 29'Part 15CWLANVT1g Tx_ChO1.EMI (18
& Level ((BuVim) Date: 2007-01-06
FCC CLASS-B
-6dB
2
4 1
| %WM |
¢ 300 440, 580, 720, 260, 1000

Trace: (Discrete) FIERUENCY (Nin)

Site : [GCHDGHY
Comditicn ¢ LE-ANTY91121) VERTICAL
EUT : PO with GPRS/EDGEHWLAN 1154ET
Fower 120V H=
Mzdel : FR 710210
e ¢ 11g T ChO1 24120 Hz
Flane : Ed
Liata Fate : B
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
HHz dBuV ./ dB dBuV/m  dBuV  dB/w dB dB cin deg
1 505.8 39.06 -6.94 46.00 48,81 17.49 3.54 30.78 = --- Peak
2o 831.3 41.18 -4.82 46.00 46.95 20.04 4.64 30.45 100 165 Peak
3 852.3 35.36 -10.64 46.00 40.93 20.19 4.66 30.43 - --- Peak
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wanonian. FCC/IC TEST REPORT Report No.: FR710210-01
Data: 11 File: D:Project2007 01\ M7 102085 29'Part 1SCRWAL_ANVI1g Tx_ChO1.EMI (18
17 Lewvel {(dBuvim) Date: 2007-01-06
4
FCC CLASS-B
I ~6dB
59 FCC CLASS B (AVG)
L 1000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Bite . IGCHOE-HT
Condition : HF-ANT-60410 VER TIC AL
EUT : FDA with GPRS/EDGESWLAN 11g4B T
Power o 1AW Hz
Micdel : FR 710210
M : 11z Tee Ch01 ;241 2hiH=
Flane . E2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Lins Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBu¥  dB/m dB dB ci deg
1 23900 66,71 -7.29 7400 68.16 30.26 3.73 35.46 100 0 Peak
a1 2390.0 48,06 -5.94 54.00 49.51 30.26  3.75 35.46 100 328 hverage
3o 2412.0 95,37 96.82 30.26  3.75 35.46 100 328 bwerage
4 @ 2412.0 105.59 107.01 30.27 3.77 35.46 100 0 Peak
3 2484 .0 49,58 -24 .42 74.00 50.94 30.28  3.806 35.51 100 0 Peak
3] 2484 .0 38,90 -15.10 54.00 40.26 30.29 3.86 35.31 100 328 Average
7 2596.0 53.11 -20.89 74.00 54.51 30.16  3.96 35.52 100 0 Peak
g 2506.0 38.40 -15.60 354.00 39.80 30.16 3.96 35.52 100 328 Awerage
Remark: #3 and #4 Fundamental Signal

Data: 12
Level (dBuvim)
97

File: D:\Projecti2007Q1\5 M7 10208\529Part 15CWLAN11g Tx_Chl.'lE'.EMI (18

ate: 2007-01-06

FCCCLASS B

-64B

FCC CLASS-B {AVG)

e WWW1 T e
L 3000 3600. 4200. 4800. 5400. G000
Trace: (Discrete) FrRRUEncY INgin)
Site : MCHWBHY
Condition : HF-ANT-060410 VER TIC AL
EUT : PO with GFRES/EDGELWLAN 1124ET
Power o 1 WaeHz
Mcdel : FR 710210
Mermo ¢ 11g Tee 01241 2MHz
Flane : B2
Dt Ratte 1h
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBuV/un dB dBuV/m  dBuV  dB/w dB dB cin deg
1 4824 .0 43.80 -Z5.11 74.00 46.23 32.94 5.84 36.1Z2 100 0 Peak
2 4224 .0 38.24 -15.76 54.00 35.57 32.94 5.84 36.12 100 180 Average
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Site
Conditign
ENT

Data: 13 _ File: D:\Project'20070 1\ M\7 102081529%Pari 1SCWLANV 1g Tx_ChO1.EMI (18
o7 Level (dBu\Vm) Date: 2007-01-06
FCCICLASS-B
-GilB
ke o B CLASIEAVG)
19 o Gl T e MR -64IB
0 6000 6600, 7200, 7800. 8400. 9000
ce: (Discrete) Frequency (MHz)

Tra

D3CRNE-AY
HE-ANT-DB04 1 [ VERTTCAL
PDA with GFRE/EDGE+RLAN |1g+ET

Power | Z0Yac/ Bl
Hode FROTIDZID
Yemo I1g Ta_Chil ;241 2dHz
Plane EZ
Data Rate ] o i
Over Limit FReadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m dBuY dE/m db dE CIl deg
| @ 7842.00 56,83 -17.07 T4.00 45,75 39.3T7 T.73 35.8l 100 0 Peak
z@ 784200 42,94 -11.06 B54.00 31.75 39.3T T.73 35.8l 108G 183 Average
Data: 14 ~ File: D:\Projecti20070 115 M7 102081529'Part 1SCWWLANY 1g Tx_ChO1.EMI (18
o7 Level {dBuV/mj) Date; 2007-05-15
FCC CLASS-B
6B
FCC CLASS-B(AVG)
19 -6ilB
mAnmu¢4Jn«*ﬂqu,Aeh$vvthhm“,h_Mw,wvw4L,umAﬁfLJmruAA»rJﬂ“V4anm_mm_ﬂqqh_hv%}hwv“njwﬁﬁwﬂ“
% 5000 9600. 10200. 10800. 11400, 12000
Trace: (Discrete) Frequency (MHz)
Site ¢ DECHDE-HY
Condi tion HF-ANT(B-18)-06091 K WERTTCAL
EOT PDA wi th CPRS/EDCE+RLAN |ig+ET
Fower | 20%ac/BlHz
¥ode| FR 710206
Hemg I1g Ts_ChOl ;241 24Hz
Plane E2
Data Rate B
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data:

File: D:\Projecti2007Q 1\ M7 10208\529\Part 15C WLANYI 1g Tx_ChO1.EMI (18

Date: 2007-01-06

18
Level ((BuV/in)
17

FCC CLASS B
~6aB
59 Fcc gmsswén/
-G(B.
° 2310 2326. 2342, 2358, 2374, 2390
Trace: (Discrete) Frequency (ki)
Site : [GCHGHY
Comditicn : HF-ANT.060410 VER TIC AL
EUT : PO with GFRS/EDGESWLAN 1124ET
Power o 1A WaeHz
Mizdel : FR 710210
Mewmo 11z Tee Ch01 241 20
Flane o]
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Lins Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 2390.0 66.71 -7.29 7400 68.16 30.26  3.75 35.46 100 0 Peak
2 2300.0 48.06 -5.94 54.00 49.51 30.26 3.75 35.46 100 328 Awerage

Remark: There is no more obvious spurious emission except the listings above.
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Test Mode : Mode 9
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Projecti200702\50 M\710210-01\Part15CS28WWLANW2111b Tx_ChO1.EMI 3135
- Level (dBuWim) Date: 2007-04-2
FCCICLASS-B
[
-GuiB
40 EEE==miEE i s
I— —
3
9 30 84. 138. 192. 246. 300
Tmce IDls‘:leleh frequency (M%)
Site D3CHOE-H
Condition : LF- .IINT(QF)I 1217 RORTZONTAL
EUT 1 PDa
Power ¢ 1 20%ac/B0HC
Hode | o FROFIDZI0-01
Memo b Ta_ChDl; 241 2Rz
Plans : EI
Data Rate |
Soanmer v A2 ..
Over Limit Eeadintenna fCable Preamp Ant  Table

Freq Level Limit Line

Level Factor

Loss Factor

Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dBE/m db dB cm deg
L 30027 2106 -18.94 40,00 32,02 19.66 0.84 3L.4B -—= -—- Peak
2 154, 74 22,24 -Z1.26 43.50 41,18 0. 27 L.85% 3L.0% -—= -—- Peak
3 164, 73 23.00 -20.45%5 43.50 42,19 [0.03 1,85 31.0Z2 i -—- Peak
Data: 2 * File: D:\Projecti20070215 M\7 10210-01Part 15CS28W1LANWAZ111b Tx_ChO1.EMI 313%
e Level (dBuV/m} Date: 2007-0
FCC CLASS B
6B
40 2
1
3
0 300 440, 580, 720. 860, 1000
Trace: 1D|s-:|etel Frequency (MHz)
Site ¢ DECHDA-
Condi tion LTS nr-JT(slsl 1217 RORTZONTAL
ENT . PDA
Power s [ ED‘Fac:’BDHz
Hodel ©OFR TIOZID
Yemo : ||t| Ts ChDI 24I2MH1
Flang ]
Data Rate : II
Scanner ;o Az -
Over Limit EReadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cIl deg
i 38L.80 31.06 -14.94 48.00 43.59 1531 3.03 30.88 -— -—— Peak
Z@ 53Z.40 3818 -7.82 46.00 47,52 [T.78 3.66 30.75 100 207 Peak
3 990,80 28,10 -25.90 B54.00 32,08 ZL. L8 5 L1 30,27 -—= -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No.

: FR710210-01

Data:

"7

3
Level (dBuvim)

File: D:\Project1200702\% 17 10210-01\Part 15CS28WLANWA2\11b Txag:hﬂ 1.EMI

_&1 8)
Date: 2007-04-29

]

FCC CLASS-B

i 6B
59 Ls FLC CLASS-B (AVG)
M i
0 000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete} Frequency {MHz}
Site ¢ DaCHDA-RY
Camdi tion © BF-ANT-DBD4 1D HORTZONTAL
BT . OFDA
Power v 1 30YVac/ B0z
Hags | ©OFR TIDEID-DI
#=mg © Llb Te_Chil; 241 2Rz
Plane ;. EZ2
Tata Hate o1l
Scarmer 1 A2
Mwver Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m  dBu¥ dB/m dB dE cm deg
| 8 2380.62 B2.96 -11.04 74.00 B4.41 30.26 3.7 3546 100 0 Peak
Za 2389.52 48.57 -h.43 h4.00 50,00 30,26 3.75 35 .44 125 280 Average
3@ 241200 112, 26 L1388 30,27 3.77 35.46 100 0 Peak
4@ 2412. 00 100, 98 102,40 30,27 3.77 35.48 125 280 Average
b 2488.00 b4.44 -19.56 T4.00 55.T9 30.30 3.8 35.b6I 100 0 Peak
6@ 248800 46,56 -7.44 54.00 47.91 30.30 3.8 235.51 125 280 Average
T Z818.00 56,19 -17.81 74.00 57.80 30.14 3.88 35.5Z 100 0 Peak
8 e 260800 48,14 -5.86 54.00 48,55 30.14 3.98 35.562 113 304 Averaze
Remark: #3 and #4 Fundamental Signal
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wesonins. FCC/IC TEST REPORT

Report No.: FR710210-01

Data: 4 File: D:\Project\2007Q2\% M1710210-01Part 15C1528WLANA2\1 1b Tx Cho1.EMI

Date: 2007 - 031 B%!

Level {dBuV/m}
97

FCCICLASS-B

-tlB

FCC CLASS-B (AVG)

19 -6B
WWWM‘
0 3000 3600. 4200. 4800. 5400. 6000
Trace: |D|SC|eteb Frequency (MHz)
Site o DACHDE-H
Ea?m‘ tion 5 HF AT - DﬁDdIIJI HORTZONTAL
Power : | ED‘lacfE-I)Hz
Yode | . OFR TI0ZI9-01
Meme © Llb Te_ChDl; 241 20z
Flans . B2
lata Rate B
Scammer LAZ L
ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dE cm deg
L 4824, 00 51,68 -22. 42 74,00 48,92 32.94 5,84 38, 2 L0G 0 Pe=ak
2 4824, 00 40,73 -13.27 H4.00 38.06 32.94 5. 84 38 12 L0G 104 Average
Data: 5 ~ File: D:\Projecti2007Q2185 817 10210-01'Part 15C1528 %A ANW24 1b Tx_Cho1.EMI 3132'
o7 Level (dBuV/m) Date: 2007-0
FCC CLASS-B
B
1
e e et e G CLASE-BAAVG)
49 D it (AR B
g G000 6600, 7200, 7800, 8400. 9000
Trace: (Discrete) Frequency (MHE
Site o DACHDE-HY
Candition ¢ HF-ANT-DBO4 1D HORTZOWTAL
EIT . TDA
Power o 1 20%ac/B0Hz
Hode | . FR TI0210-01
Hlemg © Llb Te_Chil; 241 2Rz
Plane . E2
Tata Rate R
Scanmer i AE ..
wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB db cm deg
L 7236.00 57.81 -16.19 74.00 47.62 38.33 T.78 3592 100 0 Peak
2@ 723600 47.36 -6.64 54,00 3717 3833 T.78 35,92 100 285 Average
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